5 CWT

Uean Water Technofogy Inc.

REUSE OF CALIFORNIA BRINE OLIVE OIL PROCESSING WASTEWATER TO
MEET ZERO DISCHARGE GOAL

Miroslav Colic*, Wade Morse**, Jason Hicks**
*Clean Water Technology, Inc.
6860 Cortona Dr., Building A
Goleta, CA 93117
mcolic@cleanwatertech.com

**Clean Water Technology, Inc.
ABSTRACT

Reuse of low strength municipal wastewater is becoming quite common and many technologies
are available for that purpose. However, treatment and reuse/recycling of high strength
industrial wastewater is still a challenge. In this paper we present some case studies with
implemented integrated systems to achieve zero discharge goal.

We will concentrate on the description of a wastewater recycling/reuse system that was
[...]
particularly common to encounter wastewater that contains a mixture of suspended particles and
stable oil emulsions. It is difficult to remove oily contaminants from wastewater and other
natural and industrial systems containing oil. Oil can be present as a non - dispersed surface
layer, usually floating at the air/water interface. Such layers can easily be removed. On the other
hand, if oil is present as a dispersed phase in the form of fine droplets (oil in water emulsions),
separation is much more difficult. Many emulsions are stabilized with surfactants or other
emulsifying agents. Modern emulsions often contain droplets, which are very small (size range
of less than 10 microns) and stabilized with powerful emulsifying agents. De-emulsification and
oil extraction from such systems present huge challenges. Moreover, such processes have to be
economically feasible to be accepted by industry.

Screens usually have to be used to remove large particles. Coagulation, flocculation and
flotation are commonly used to remove suspended solids and fats oil and grease. Numerous
options exist to remove fine colloidal solids, macromolecules and dissolved small organic
molecules. Integrated membrane technologies such as ultrafiltration followed by reverse
osmosis can be used to achieve this goal. Alternatively, biodegradation can be used to remove
finely suspended and dissolved organic biodegradable materials. If salts are present, reverse
osmosis or ion exchange are implemented at the end of process. Disinfection is commonly
applied at the end of the treatment process. Careful analysis including pilot studies should be
performed before designing and building any integrated wastewater treatment system. We will
describe one particular case study below.

6860 Cortona Dr. « Goleta, CA 93117 « Phone (805) 6859100 « Fax (805) 685 9105
www.cleanwatertech.com

Page 2



% CWI

Clean Water Technology, Inc.
[

CASE STUDY: INTEGRATED SYSTEM FOR WORLD’S FIRST ZERO DISCHARGE
OLIVE PROCESSOR WASTEWATER TREATMENT FACILITY

Overview

In 1997 Tri Valley Growers (TVG) completed installation of an $8.4 million dollar integrated
membrane based wastewater treatment system to achieve the goal of zero discharge at the Oberti
Olive Plant in Madera, California. Historically, the plant used clay-lined evaporation ponds to
hold the brine and evaporate the liquid with solar energy. Over the years, the plant added
evaporation ponds, as needed to handle production expansion needs. However, clay’s porous
nature allowed slow seepage of salts into the local groundwater. Stricter regulations
implemented by the Regional Water Quality Control Board (RWQCB) required installation of
double lining plastic evaporation pond to avoid seepage. Additionally RWQCB required the
installation of a leachate collection system. Complete cost of the double plastic lining and
leachate collection facility was estimated to over $40 million. Cheaper alternatives had to be
considered.

Oberti Olive Plant processed about 20,000 tons of black ripe olives per year. Roughly 360
million cans were shipped each year. A secondary product was olive oil, with about 40,000 to
80,000 gallons shipped annually in 55-gallon drums.

Olive processing involves a three - step process: receiving, curing and canning. In step one the
crop is cleaned, preprocessed and stored in large tanks. In step two raw olives are processed in a
caustic solution (curing). In a step three the olives are pitted, sliced and canned. Olive pits are
processed to recover saleable olive oil and processed pits are sold to a bio-waste burner. Fresh
water was pumped from private wells at a rate of about 1.3 million gallons per day.
Improvements in olive curing process reduced this need to 800,000 gallons a day.

Zero Discharge Plant Design Overview

Plant operation personnel identified six wastewater streams that would be handled by the new
integrated treatment system designed to replace brine evaporation ponds: olive oil processing
water, cannery processing water, low-to-neutral pH vat room (curing) processing waters, high
pH-vat room processing waters, olive storage water and storm water runoft.

Several options have been considered to treat these wastewater streams. Double-lined ponds are
not environmentally sound and had the largest capital cost of installations. Bioreactors with
filtration, evaporation and drying had lower capital cost, but for such high flows (800,000
gallons per day) and contaminant loads in wastewater, the cost of installing and running an
aerobic bioreactor for polishing were still considered too high. Plant operators were also worried
that seasonal and daily variations in contaminant loads could upset microorganisms in
bioreactors too often.

Membrane filtration with integrated ultrafiltration and reverse osmosis membranes at the center
of the process was identified as the most feasible solution. The TVG team worked together with
the California Institute of Food and Agricultural Research (CIFAR) at the University of

6860 Cortona Dr. « Goleta, CA 93117 « Phone (805) 6859100 « Fax (805) 685 9105
www.cleanwatertech.com

Page 3



5 CWT

Uean Water Technofogy Inc.

California Davis, the Electric Power Research Institute (EPRI), the RWQCB, and membrane
vendors such as GEA/Niro and Osmonics/Desal to develop a solution tailored to Oberti plants
needs. Our team at CWT was involved in the design and implementation of
flocculation/flotation systems to pre-treat water ahead of UF membranes and remove as much as
possible of suspended solids and oils and grease. After 13 pilot plant studies with mathematical
models used to design scale up systems, the following process was designed (see Figure 1 and

reference Moore et al. 2000):

OLIVE PROCESS WATER RECLAMATION SYSTEM
“Zero Discharge”
Qrchard EVAPORATOR z
@ L3
SCREEN A 7
Q
Water
— z e
;B
@'u W |-
> Cannery > BAF 1 BAF2  UF RO
Permeate
A iy /
Reclaimed Water f . = Ozone ¢
o= RECLAIMED
STORAGE TANK
Figure 1 Schematic Presentation of the Zero Discharge Olive Processing Wastewater

Treatment System

Olive wastewater from the brine storage tanks and the oil mill was prescreened and pumped
directly to the evaporators. Wastewater from the vat room (i.e. olive curing area) and cannery
was pre screened and treated with flocculation/flotation before pumping to a million gallon
effluent storage tank. Mixed effluent was further treated with more stringent flocculation and
flotation to remove as much solids and oil and grease as possible. After flotation, the effluent
was treated with the spiral wound ultrafiltration (UF) membranes, which filter out the remaining
fine solids, oil and grease, macromolecules and colloidal materials. Permeate containing salts,
and dissolved organic materials, were pumped to a spiral wound reverse osmosis (RO) system.

6860 Cortona Dr. « Goleta, CA 93117 « Phone (805) 6859100 « Fax (805) 685 9105
www.cleanwatertech.com

Page 4



% CWI

Clean Water Technology, Inc.
—_—

Retentate/concentrate from UF and RO systems were pumped to evaporator. After evaporation,
the solids from the system were sold as animal feed. Permeate was stored in clean water storage
tanks and reused in the plant. To further remove trace organic impurities and microorganisms
from treated water, ozonization, carbon filtration and chlorine dioxide disinfection were added to
the system. The integrated water reclamation system is schematically presented in Figures 1 and
2. The performance of various components of the system is illustrated in the Figure 3.

OLIVE PROCESS WATER RECYCLING, Oberti

PROBLEM .

Waste water containing salt and oil
TSS DS BOD FOG pH
Olive Fibers Salt AConcern Olive Oil High

Y
Steps to solve the problem

Remove Coarse Suspended Solids by SCREENING

Remove Oil and most Suspended Solidsby ~ BAF

Remove very fine Suspended Solids by UF MEMBRANE SYSTEM

Remove Dissolved Solids by RO MEMBRANE SYSTEM
End product uses

Remove and Concentrate UF and RO Retentates by EVAPORATION and use as Amimal Feed

Re-use Permeate and Condensate in factory - (zero discharge)

Figure 2 Schematic Presentation of the Goals — Steps in Zero Discharge Olive
Processing Wastewater Treatment System

6860 Cortona Dr. « Goleta, CA 93117 « Phone (805) 6859100 « Fax (805) 685 9105
www.cleanwatertech.com

Page 5



% CWI

Clean Water Technology, Inc.

AVERAGE WATER COMPOSITION
at Oberti Olive Company
FOG TSS oD APC
Sample mg/L mg/L mg/L cfu/ml
Plant Effluent 450 900 8,000 3,000,000
After Screening 400 500 7,600 3,000,000
After BAF 1 15 20 3,800 800,000
After BAF 2 3 4 3,200 200,000
After UF 2 1 2,900 4,000
After RO 0 0 45 50
Figure 3 Schematic Presentation of the Performance of the Zero Discharge System for

the Treatment of Olive Processing Wastewater

The evaporator - a triple effect, falling — film unit supplied by GEA Industries removed up to
60,000 Ibs/hour (7200 gallons/hour) of water at a thermal efficiency of 4.5:1. This unit
increased the slurry concentration from 1.5% to 60% solids. The resulting concentrated slurry
was stored in a tank unit until it is hauled to Foster Farms, an animal feed manufacturer.

Condensate from the evaporator was pumped to a one million gallon permeate storage tank.
Permeate from the RO membrane was also piped to this tank. Following chlorination and
ozonization, this purified water was pumped back to the plant for use in the cannery, vat room
and oil mill.

The UF and RO systems were installed by GEA — Niro, and used Osmonics/DESAL spiral
wound ultrafiltration polysulfone and RO composite membranes. The UF and RO reclaimed
approximately 80% of the 700,000 gallons per day (gpd) of wastewater produced. The
remaining 20% was evaporated into animal feed slurry. Variable frequency drives (VFD’s)
modulated flows through all the UF loop pumps and the high - pressure RO pumps to maintain
constant loop pressure. The VFDs also reduced operating costs compared to throttling valves,
the traditional method of providing flow and/or pressure to control. The RO pump motors had a
“soft — start” feature to reduce electric demand charges and protect system elements, especially

6860 Cortona Dr. « Goleta, CA 93117 « Phone (805) 6859100 « Fax (805) 685 9105
www.cleanwatertech.com

Page 6



% CWI

Clean Water Technology, Inc.
[

the membranes from excessive pressure shock. The starting ramp was 30 seconds, providing a
smooth pressure rise.

The UF and RO units achieved 15X and 6X concentration ratios, respectively, below the design
levels 0of 20X and 10X. Membranes had to be cleaned 5 times a day with cleaning costs close to
$1,600 dollars a day. Cleaning frequency and costs ($900 dollars a day) were significantly
reduced by addition of the flocculation/flotation system prior to the UF system. The UF and RO
systems were designed to treat 750 gpm (up to 900,000 gallons a day) but actual operational flow
never exceeded 650 gpm. The energy costs of running the system were $15.54 per 1,000 gallons
(340% more than expected). Membrane cleaning costs were 400% of those expected after pilot
studies. Related cleaning water usage was 300% higher than expected from pilot studies 150,000
gpd as opposed to 50,000 gpd).

Our team was involved in the designing of efficient flocculation/flotation systems for removal of
most TSS and FOG’s without fouling membranes with polymer residues. The goal was to
significantly reduce cleaning costs and increase the flow of UF membranes. Below, we will
describe the system that was developed and applied for that purpose. The detailed report on
installation and operation of the Oberti plant wastewater treatment system can be found in the
reference (Moore at el., 2000).

Physico-chemical Separations Ahead of Membrane Systems

The integrated membrane system at Oberti plant was designed to remove oils and grease with UF
spiral wound polysulfone membranes ahead of RO membranes. However spiral wound
membranes cannot be back flushed. The operation of UF membranes required frequent chemical
cleaning, up to 8 times a day. This resulted in significant loss of performance and increase in the
cost of operating a system. Actual operational flows on days with the heavy loads of oil and
grease were as low as 300 gpm, in a system designed to treat 750 gpm flow. On an average day
wastewater from 1 million gallon effluent collection tank contained around 450 ppm of FOG’s,
but FOG’s could be as high as 3,500 ppm. The decision was made to design a flotation system
to efficiently remove as much FOG and TSS as possible before the UF treatment.

Sedimentation is one of the favorite gravity-separation methods to remove contaminants in water
treatment. However, most oils have low density and cannot be separated by sedimentation from
water streams. Thus, flotation is a much more suitable technique to remove oil and particles with
low density from water during or after de-emulsification. Flotation is a process in which one or
more specific particulate constituents of a slurry or suspension of finely dispersed particles or
droplets become attached to gas bubbles so that they can be separated from water and/or other
constituents. Gas/particle aggregates float to the top of the flotation vessel where they are
separated from water and other non - floatable constituents.

Flotation processes in water and wastewater treatment are designed to remove all suspended
particles, colloids, emulsions, and even some ions or soluble organics that can be precipitated or
adsorbed on suspended solids. In this case, the process is optimized by the maximum recovery of
cleaned water with the lowest concentration of contaminants. It is also often desired that the
recovered sludge contain a high percentage of solids. Such solids can sometimes be recycled and

6860 Cortona Dr. « Goleta, CA 93117 « Phone (805) 6859100 « Fax (805) 685 9105
www.cleanwatertech.com

Page 7



5 CWT

Uean Water Technofogy Inc.

reused. The design features and operating conditions of flotation equipment used for this purpose
must be modified accordingly. It is evident that the processes causing water loss to the froth
phase or migration of solids to the water phase must be minimized and appropriate conditions
established for complete particle recovery. A recent review summarizes new developments in
flotation as a wastewater treatment technique (Rubio et al. 2002).

One of the key steps in the flotation method is the introduction of air bubbles into water. In early
flotation machines, coarse bubbles (2 to 5 mm) were introduced into the contaminated water by
blowing air through canvas or other porous material. In some impeller-based machines, air could
be introduced from the atmosphere without compressors or blowers. This type of flotation, in
which impeller action is used to provide bubbles, is known as induced-air flotation (IAF) and
also produces fairly coarse bubbles. Such flotation methods are not suitable for wastewater
treatment and oil extraction. Jameson (see description in Rubio et al., 2002) developed an
improved version of induced-air flotation, which was more successful in the removal of fats, oil,
and grease from the wastewater. Another flotation method, called dissolved-air flotation (DAF),
is much more common in the treatment of oily wastewater (Kiuri 2001). In DAF, a stream of
wastewater is saturated with air at elevated pressures up to 5 atm (40-70 psig). Bubbles are
formed by a reduction in pressure as the pre-saturated water is forced to flow through needle
valves or specific orifices. Small bubbles are formed, and continuously flowing particles are
brought into contact with bubbles. There is a price to pay for having such small bubbles (up to 20
microns): Such bubbles rise very slowly to the surface of the tank. This is the main driver of the
large dimensions for DAF tanks. Final solubility of gas in water, even at high pressures, also
results in fairly low air-to-water ratios. Air-to-water ratios of 0.15:1 by volume are common in
DAF systems, and it is very difficult to achieve higher ratios. Therefore, classical DAF systems